
A

C

1 PC

D

NO.
SKETCH QTY SKETCH

Spring washer(M12)

1

NO.
SKETCH QTY

1 PC

Allen wrench(M10)

DESCRIPTION DESCRIPTION

HARDWARE LIST : PARTS LIST :

R

The
VENDOR:Xin Jian (014D)

ASSEMBLY INSTRUCTIONS(INSTRUCTIONS D'ASSEMBLAGE)

2

B

Washer(M12)

Bolt(M12*90MM)

1 PC

1 PC

1 PC

1 PC

Step 1

4 PCS

E

5

Base
1 PC

1 PC

1 PC

3

4

F

G

H

I

Allen wrench(M4)

1 PC

Spring washer(1/4")

Washer(1/4")

Bolt(1/4"*5/8")

4 PCS

4 PCS

4 PCS

Counter weight

3

2

6

Connecting iron Plate
1 PC

J

K

L

M

Allen wrench(M5)

1 PC

Spring washer(M8)

Washer(M8)

Bolt(M8*20MM)

3 PCS

6 PCS

6 PCS

Bolt(M8*65MM)

3 PCS

N

TERAMDTT 790R-B1 TERAMDTB 790R-B2

Base

Table top

Dessus de table

J

M

L

N

Boulon

Screw (Ø4*12mm)

Vis

Rondelle plate

Rondelle frein

Clé hexagonale

Boulon

Rondelle plate

Rondelle frein

Clé hexagonale

Boulon

Boulon

Rondelle plate

Rondelle frein

Clé hexagonale

Contrepoids



1

3

I

F

H

G

2

R

The
VENDOR:Xin Jian (014D)

ASSEMBLY INSTRUCTIONS(INSTRUCTIONS D'ASSEMBLAGE)

TERAMDTT 790R-B1 TERAMDTB 790R-B2

Step 2

1

3

2

1

3

2

N

K

L

M

6

5

5

Step 4

1

3

2

Step 3

A



R

The
VENDOR:Xin Jian (014D)

ASSEMBLY INSTRUCTIONS(INSTRUCTIONS D'ASSEMBLAGE)

Step 5

Step 6

1

3

2

5

4

6

B

E

D

C

TERAMDTT 790R-B1 TERAMDTB 790R-B2



A

C

4 PCSD

NO.
SKETCH QTY SKETCH

Spring washer(5/16")

1

NO.
SKETCH QTY

1 PC

Allen wrench(5mm)

DESCRIPTION DESCRIPTION

HARDWARE LIST : PARTS LIST :

R

The
VENDOR:Xin Jian (014D) FIG0ADSC/XA-290-XB

ASSEMBLY INSTRUCTIONS(INSTRUCTIONS D'ASSEMBLAGE)

2

B

Washer(5/16")

Bolt(5/16"*1-1/4")

4 PCS

4 PCS

4 PCS

Leg

2 PCS

Step 1 / Étape 1

Step 2 / Étape 2

FRONT 2

1

D

A
C
B

Adjust Pre-installed Levelers

height to achieve balance / Ajustez

la hauteur des niveleurs préinstallés

pour atteindre l'équilibre

Seat

Boulon

Rondelle plate

Rondelle frein

Siège

Pied

FIG0GDSC/XA-290-XG

FIG0YDSC/XA-290-XY

TERAGDSC/XA-290-VG

TERAADSC/XA-290-VB

TERAPDSC/XA-290-VP


